



CMA Testing and Certification Laboratories

廠商會檢定中心

TEST REPORT

Report No. : AU0000793(8) Date : 07 Jan 2016

Application No. : LU000263(0)

Applicant : MyPhone (HK) Limited
Room A17, Unit A, 27/F Billion Plaza II,
10 Cheung Yue Street, Cheung Sha Wan

Sample Description : One (1) item of submitted sample stated to be iPhone 5

Date Received : 22 Dec 2015

Test Period : 06 Jan 2016

Test Requested : Test for protection against water by the second characteristic numeral 4 (IPX4)

Test Method : As specified in sub-clause 14.2.4 of IEC 60529:1989 + A1:1999 + A2:2013

Test Result : See attached sheets

Remark : When determining the test conclusion, the Measurement Uncertainty of test has been considered.

For and on behalf of
CMA Industrial Development Foundation Limited

Authorized Signature: _____

Mr. WONG Lok-hang, Ivan
Senior Technical Officer
Electrical Division

Page 1 of 4



CMA Testing and Certification Laboratories

廠商會檢定中心

TEST REPORT

Report No. : AU0000793(8)

Date : 07 Jan 2016

TEST RESULT:

Test for protection against water by the second characteristic numeral 4 (IPX4)

Test conditions:

- Room temperature before: 23.8 °C after: 24.0 °C
- Water temperature before: 23.6 °C after: 23.7 °C
- Paced at the centre point of the semicircle of the oscillating tube
- The tube is caused to oscillate through an angle of 360°, 180° on either side of the vertical, the time for one complete oscillation (2 x 360°) being about 12s and the test duration being 10 min.
- The water flow rate is adjusted approx. to table 9 of IEC60529

Condition check after IPX4 test:

- Sample remains in ON status
- Phone function remains normal – try the dial in and dial out function
- Internet function remains normal – try to visit the website <http://hk.yahoo.com>
- Wifi function remains normal – try to visit the website <http://hk.yahoo.com> after connected to wifi
- Bluetooth function remains normal – try to connect to a Bluetooth earphone for music playback



CMA Testing and Certification Laboratories

廠商會檢定中心

TEST REPORT

Report No. : AU0000793(8)

Date : 07 Jan 2016

Appendix A

Photo of sample before test:





CMA Testing and Certification Laboratories

廠商會檢定中心

TEST REPORT

Report No. : AU0000793(8)

Date : 07 Jan 2016

Appendix B

Photo of sample after IP test:



*****End of Report *****